
echnologies and Costs for Control of Microbialechnologies and Costs for Control of Microbial
Contaminants and Disinfection Byproducts Contaminants and Disinfection Byproducts 

TT

PREPARED FOR:

U.S. ENVIRONMENTAL PROTECTION AGENCY
Office of Ground Water and Drinking Water

PREPARED BY:

THE CADMUS GROUP, INC.
1901 North Fort Myer Drive
Suite 900
Arlington, VA  22209

MALCOLM PIRNIE, INC.
1900 Polaris Parkway
Suite 200
Columbus, OH 43240

US EPA CONTRACT: 68-C-02-026
Work Assignment: 1-21 June 2003



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 2003i

Table of Contents

Chapter 1:  Introduction
1.1 Purpose of Technology and Cost Document . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1
[...]
In terms of contaminant removal, membrane performance can also be influenced by the
operating pressure and percent recovery, depending on the mechanism of rejection.  (This is true for
NF and RO systems, but generally not true for MF and UF systems.) Contaminant rejection by NF and
RO systems generally increases with decreasing operating pressure and with decreasing recovery. 
Thus, rejection can be enhanced by changing operating parameters, but not without corresponding
increases in operating costs.  To increase recovery, membranes are often staged (i.e., the concentrate
of one stage of membranes is treated by another stage of membranes).  Two to three stages are
common for NF and RO systems.  (Staging, however, is generally not used for MF and UF.) Staging is
also used to keep the fluid velocity across the membranes at a specified rate.  The maximum attainable
percent recovery is usually governed by the degree to which the water can be concentrated without the
occurrence of precipitation for NF and RO.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-1

3.  Technology Design and Criteria

3.1 Introduction

This Chapter provides assumptions related to the overall design for each technology addressed
in this document.  Types of information provided in this Chapter include:

• Assumed water quality conditions (e.g., median filter water quality assumptions for UV
design)

• Chemical doses (e.g., ozone dose for Cryptosporidium inactivation)

• Equipment type (e.g., types of UV lamps for various system sizes)

Chapter 4 builds on this Chapter by providing more detailed design assumptions for technology
components and presents the costs for each technology.

Section 3.2 describes the assumed based treatment plant used for all technology modifications. 
Sections 3.3 and 3.4 describe the design approach for alternative disinfectant and DBP precursor
removal technologies, respectively.  

3.2 Base Treatment Plant

The base treatment plant is assumed to represent the existing treatment configuration.  All
modifications with alternative disinfection strategies and removal of DBP precursors are assumed to be
retrofitted from this base treatment plant.  The base plant is represented by a conventional treatment
plant, employing the basic processes of coagulant addition and mixing, flocculation, clarification,
granular media filtration, and chlorination for both primary disinfection and maintenance of a distribution
system residual.  A schematic of the base plant is shown in Exhibit 3.1.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-2

ClCl22

CoagulantCoagulant

Rapid Mix Flocculation/
Sedimentation

Filtration Storage

CausticCaustic

ClCl22

Exhibit 3.1: Base Plant

3.3 Alternative Disinfection Strategies

Pertinent to compliance with the Stage 2 DBPR and the LT2ESWTR, alternative disinfection
strategies may be selected to provide additional treatment for Cryptosporidium and/or to limit the
formation of DBPs.  This section describes the overall design approach used for costing a number of
alternative disinfection strategies capable of achieving these goals.  

3.3.1 Chloramination

Chloramines can be used for secondary disinfection to limit DBP formation in the distribution
system.  Chloramines are less effective for microbial inactivation than chlorine and are typically
ineffective as a primary disinfectant; however, they may be used in combination with other technologies
discussed in this section (e.g., ozone for primary disinfection) to reduce DBP formation in the
distribution system.  Typically, ammonia is added after filtration (or possibly after storage) to quench the
chlorine residual and form chloramines.  A schematic of a chloramine system is shown in Exhibit 3.2



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-3

ClCl22

Rapid Mix Flocculation/
Sedimentation

Filtration Storage

CausticCausticNHNH33

Description of Process: Pre-chlorination for primary disinfection; add ammonia 
after filtration at a residual chlorine to ammonia ratio of 4:1.

CoagulantCoagulant

Exhibit 3.2: Chloramines for Secondary Disinfection

A range of finished water chlorine residuals were derived using the ICR database.  The 10th

and 90th percentile finished water chlorine residuals from the ICR database are approximately 0.6 and
2.2 mg/L, respectively.  From these residuals, the ammonia dosages of 0.15 and 0.55 mg/L were
derived assuming a 4:1 chlorine to ammonia ratio (typical chlorine to ammonia ratios are between 3:1
and 5:1 to ensure monochloramine formation).  Upgrade costs were generated only for ammonia
storage and feed systems (the base plant is assumed to provide the necessary chlorine).  It is assumed
that all chloramination can be accomplished at the plant and that no distribution system booster stations
are required.

Aqueous ammonia is assumed for small systems (<1 mgd), and anhydrous ammonia is assumed
for large systems (>1 mgd).  Anhydrous ammonia is generally more cost effective for larger utilities;
however, safety and handling issues with anhydrous ammonia also need to be considered.  The aqueous
ammonia system consists of a chemical storage container, metering pumps, an on-line process analyzer,
piping, and valves.  The anhydrous ammonia system consists of bulk storage pressure vessels, a
vacuum feed system, an on-line process analyzer, piping, and valves: The larger systems may also
include a vaporizer and an emergency scrubber system.

3.3.2 Chlorine Dioxide

Chlorine dioxide is an effective oxidant/disinfectant that is frequently used to control THM
formation.  It has also been shown to inactivate Cryptosporidium, as described in Chapter 2.  Thus,
chlorine dioxide can replace chlorine (or other oxidants) as the primary disinfectant and potentially
achieve a greater level of pathogen inactivation while decreasing THM and HAA formation.  However,
controlling the formation of chlorite ions can be a considerable challenge in chlorine dioxide treatment
implementation.  



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-4

ClOClO22

Rapid Mix Flocculation/
Sedimentation

Filtration Storage

CausticCausticClOClO22

Rapid Mix Flocculation/
Sedimentation

Filtration Storage

CausticCaustic

Description of Process: Replace chlorination with chlorine dioxide addition.  
Point of addition may be
1) prior to rapid mix, or
2) prior to flocculation, or
3) prior to filtration, or
4) post filtration

CoagulantCoagulant

 Because of the significant operator attention required to monitor and control chlorite formation
as well as to address safety concerns, it is assumed that systems serving fewer than 500 people will not
have the expertise necessary to use this technology.  Therefore, costs are only developed for systems
with a design flow of 0.091 mgd or greater.  

Many plants add chlorine dioxide as a pre-oxidant, but it can also be added after filtration.  For
the analysis presented here, it is assumed that chlorine dioxide can be added at any point in the process
train.  (A schematic of the chlorine dioxide system is shown in Exhibit 3.3.) Chlorine dioxide costs do
not include construction of a basin for additional chlorine dioxide contact time.  It is assumed that plants
can achieve adequate contact time with their existing configuration.  

Exhibit 3.3: Disinfection with Chlorine Dioxide

All chlorine dioxide cost analyses presented in this document are based on an applied dose of
1.25 mg/L.  This is close to the maximum dosage of chlorine dioxide that can be added while remaining
in compliance with a 1.0 mg/L MCL for chlorite, conservatively assuming a 70 percent conversion of
chlorine dioxide to chlorite and a safety factor to account for impurities, such as unreacted chlorine, in
the chlorine dioxide feed.  This analysis evaluated chlorine dioxide costs at the maximum dosage
because chlorine dioxide is being considered here for inactivation of Giardia and Cryptosporidium. 
Protozoa inactivation by chlorine dioxide typically requires high CT values as described in Chapter 2. 
Additionally, evaluating the maximum chlorine dioxide dose provides a degree of conservatism to these
cost estimates.  The level of Cryptosporidium inactivation that would be achieved by this dose
depends on water quality and contact time and is not assessed in this cost analysis.  Higher doses that
would necessitate the removal of chlorite are not evaluated at this time due to uncertainty about the
applicability and efficacy of chlorite removal processes.  



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-5

For all systems, the use of an automatic generator is assumed.  Key design assumptions for
large systems are presented below.

• Chlorine dioxide generation is accomplished through addition of sodium chlorite to a
chlorine solution created by dissolution of chlorine gas in water.

• A sodium chlorite metering and mixing system is provided.

• A chlorine dioxide generator (detention time = 0.2 minutes) is provided.

• A polyethylene day tank and mixer are provided to store chlorine dioxide prior to its
addition to the process.

• A dual head metering pump is provided to add chlorine dioxide to the process.

• A 1:1 mass ratio of chlorine gas to sodium chlorite is assumed to ensure that the sodium
chlorite is completely utilized.  (The additional chlorine serves to lower the pH for reaction
through creation of hypochlorous acid.)

It is assumed that small systems (<2 mgd) will rent the ClO2 generation equipment and only incur capital
costs for instrumentation and piping and valves.  

3.3.3 Ultraviolet Light

UV light is an effective disinfectant for bacteria, viruses, Giardia, and Cryptosporidium and
does not form THMs or HAAs (see Chapter 2).  For cost estimates in this document, a conceptual
design for retrofitting the base plant with a UV disinfection system was developed based on plant flow
(i.e., system size category) and water quality.  Because particulate matter may affect the performance of
UV systems, the cost estimates assume that the UV system is installed downstream from the filter. 
Exhibit 3.4 presents a schematic of a conventional water treatment plant (WTP) with UV disinfection. 
As shown in the schematic, interstage pumping is assumed because many utilities will not have sufficient
hydraulic head to support the addition of UV disinfection facilities without significantly affecting plant
operation.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-6

Rapid Mix Flocculation/
Sedimentation

Filtration

CausticCaustic

StorageUV LightRapid Mix Flocculation/
Sedimentation

Filtration

CausticCaustic

StorageUV Light

Description of Process: Replace chlorination with UV light for disinfection.

CoagulantCoagulant

Interstage
Pumping

Exhibit 3.4: UV Disinfection 

The filtered water quality conditions assumed for all UV costs are based on median values
reported in the ICR, as indicated in Exhibit 3.5.

Exhibit 3.5: Water Quality Assumptions for UV Disinfection

Parameter Value
UV 254 absorbance1 (cm -1) 0.051
UVT (%)1 89
Turbidity ( 0.1
Alkalinity (mg/L as CaCO3)

2 60
Hardness (mg/L as CaCO3)

2 100
1 Median of maximum filtered water UVT (minimum UV absorbance) from the
ICR data
2 Median of all ICR filtered water data
Source: ICR Data

Cost estimates for UV are provided for two UV doses: 40 and 200 mJ/cm2.  As discussed in
Chapter 2, a UV dose of 40 mJ/cm2 has been shown to be sufficient for 3 log inactivation of
Cryptosporidium and Giardia and 1 to 2 log inactivation of viruses.  Studies have shown that a UV
dose of 200 mJ/cm2 is adequate for 4 log inactivation of viruses.

Low pressure UV lamp based systems have been used for small treatment plants but are not
typically installed at larger facilities due to the high number of lamps that would be required.  Medium
pressure lamp systems are not typically used for smaller utilities due to higher capital costs in
comparison to LP systems at low flow rates.  Therefore, UV reactors utilizing LP lamps are assumed
for the small system (<1 mgd) designs.  Depending upon the manufacturer, LPHO and/or MP reactors
are provided in the large system (>1 mgd) cost estimates.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-7

All UV systems are designed with an equipment redundancy of one extra UV reactor (n+1) or
15 percent capacity above design flow, whichever is greater.  The number of reactors costed for each
system size is shown in Exhibit 3.6 below.  The number of reactors for each design flow is based on
currently available UV reactor sizes and flows.

Exhibit 3.6 Number of Assumed UV Reactors

Design Flow
(mgd)

Duty UV
Reactors

Standby UV
Reactors

Total Number of UV
Reactors

0.022 - 3.5 1 1 2
17 3 1 4
76 5 1 6
210 11 2 13
430 22 4 26

UV disinfection systems are sensitive to power interruptions and fluctuations.  When a UV
reactor goes down, it can take from four to ten minutes for the UV lamps to regain full power.  A utility
with poor power quality might have problems with their UV systems going down too frequently.  One
way to prevent this problem is to install a uninterruptible power supply (UPS), which is essentially a
battery that smooths out the power interruptions and fluctuations.  Because some systems may need
UPS systems, cost estimates in Chapter 4 are completed at UV doses of 40 and 200 mJ/cm2, with and
without UPS systems.

3.3.4 Ozone

Ozone can be used to replace chlorine for primary disinfection and can provide a higher level of
inactivation of certain pathogens, such as Cryptosporidium, while reducing formation of THMs and
HAAs.  Ozone is one of the most powerful oxidants available for water treatment (second only to the
hydroxyl free radical).  Disinfection with ozone is influenced by water quality characteristics such as pH,
temperature, alkalinity, TOC, and certain inorganic compounds like iron and manganese.  The use of
ozone can be limited by raw water bromide levels and consequent bromate formation.  These factors,
in conjunction with the CT necessary for the desired level of pathogen inactivation, impact the design
and operation of the ozone system.  

A schematic of the ozone configuration is shown in Exhibit 3.7.  The costing process allows for
ozone application to either raw or settled water (settled water application is depicted in Exhibit 3.7). 
To control bromate formation during ozonation, it may be necessary to lower the pH in certain waters. 
Separate costs are estimated for pH adjustment so that this cost may be added to the costs of
ozonation, where appropriate.  The pH adjustment costs include addition of a chemical feed system. 
To reduce the pH, sulfuric acid is used and caustic (after ozonation) is used to raise pH.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-8

Rapid Mix Flocculation/
Sedimentation

Filtration

CausticCaustic

StorageOzone Generator &
Contact Basin

Description of Process: Replace chlorination with ozonation.

CoagulantCoagulant

Exhibit 3.7: Ozone Disinfection

Costs for ozone treatment systems are directly related to the dose applied.  For the purposes of
the LT2ESWTR and the Stage 2 DBPR, three ozone doses are costed based on the three levels of
Cryptosporidium inactivation: 0.5, 1.0, and 2.0 log.  The Surface Water Analytical Tool (SWAT)
model is used to calculate the ozone dose required for each inactivation level, based on CT tables in
Chapter 2 (Exhibit 2.13) and assuming an ozone CT of 12 minutes.  For each plant in the ICR survey,
and for each month with data, the SWAT model was used for raw water characteristics and existing
plant configurations to determine the dose required to achieve the desired Cryptosporidium
inactivation.  Mean and maximum doses were then determined for each ICR plant.

For costing purposes, two doses were established for each of the three Cryptosporidium
inactivation levels (0.5, 1.0, and 2.0 logs).  The median of all plant-mean ozone doses (1.78, 2.75, and
3.91 mg/L, respectively) were used to calculate operation and maintenance costs.  This is the dose
which will be the most common for all plants achieving the given inactivation and the dose most
representative of daily plant flows.  To determine capital costs, the median of the plant-maximum doses
(3.19, 5.0, and 7.0 mg/L, respectively) are used, as systems will be designed to meet the maximum
dose that could be required under typical conditions.

 The primary components of the ozone process include in-plant pumping, ozone generation
system, ozone contactor, off-gas destruction facilities, effluent ozone quench, stainless steel piping
(including valves and ductwork), electrical and instrumentation (E&I), and chemical storage facilities. 
Components not related directly to the process (e.g., for which indirect costs are calculated) include
piloting, permitting, land, operator training, and housing.



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-9

Rapid Mix Flocculation/
Sedimentation

Filtration

CausticCaustic

StorageMicro/Ultrafiltration

Description of Process: Addition of microfiltration or ultrafiltration following 
granular media filtration. It may be necessary to move the point of chlorination to 
after MF/UF, as some membranes can be damaged by chlorine.

CoagulantCoagulant

Interstage
Pumping

ClCl22

3.3.5 Microfiltration and Ultrafiltration

Microfiltration or ultrafiltration can be added to the base plant process train to enhance particle
and microbial removal, including removal of Cryptosporidium.  MF/UF may also allow treatment
plants to reduce DBP formation by decreasing the disinfectant dose required to meet plant CT
requirements.  MF/UF can be added to the treatment process following conventional media filtration,
or, in some cases, may be added as a replacement for media filtration.  In certain applications (e.g., low
total suspended solids (TSS) surface waters or groundwaters), MF/UF can replace the entire
conventional treatment process.  However, the design assumptions and costs presented in this
document assume addition of MF/UF to an existing conventional treatment plant for enhanced removal
of Cryptosporidium and/or DBP control.  Consequently, the costs presented in Chapter 4 do not
include all of the components that would be required to replace a conventional treatment train.  A
schematic of the MF/UF treatment process is shown in Exhibit 3.8

As discussed in section 2.2.5, flux is a critical design parameter for membrane applications and
is often used in membrane procurements as a specification.  However, the configuration of one
membrane is often very dissimilar to that of another.  Membrane fiber diameter, pore size, flow
configuration (i.e., cross-flow vs.  dead-end, pressure vessels vs.  submersible membranes), and other
membrane-specific factors can impact flux and other design and operating parameters.  As a result,
membrane feed water quality is used as the basis of design for the membrane portion of the costs
presented.

Exhibit 3.8: Microfiltration and Ultrafiltration

Cost estimates are based upon a design feed water temperature of 10°C.  As previously
discussed, temperature can have a significant impact on membrane system design.  As the water
temperature decreases, water viscosity increases.  This, coupled with temperature effects on the
membranes themselves, can result in the need for increased membrane area and/or increased operating



Technologies and Costs for Control of Microbial Contaminants and Disinfection Byproducts

June 20033-10

pressures to maintain the desired level of production.  It is important to note that this effect can vary
from membrane to membrane, and many manufacturers have developed membrane-specific correction